5420 Old Orchard Road

I Skokie, lllinois 60077

< L 847.965.7500
Fax 847.965.6541

Construction Technology Laboratories, Inc. www.CTLGroup.com

December 18, 2001

Mr. Shawn Carney

United Coatings Via Fax
E 19011 Cataldo Phone: (800) 926-7990
Greenacres, WA 99016 Fax: (509)928-1116

NCHRP Report 244-Series II Test Results of a Product
Identified as “Canyon Tone Clear”

Dear Mr. Carney:

Attached are final test results for the referenced product. The product arrived at CTL on November 9,
1999,

Testing of the product was performed in accordance with NCHRP Report 244-Series II. As requested,
the product was applied at the specified application rate of 125 ft*/gal. Test results indicate specimens
treated with the referenced product realized a reduction in chloride ion penetration of 70 to 89% as
compared to untreated control specimens.

Should you have any questions, please contact me. Thank you for choosing CTL for your testing
needs.

Very truly yours,
CONSTRUCTION TECHNOLOGY LABORATORIES, INC.

«—h«w\ ‘\C'\‘)\«m‘ £ vi’)v Miqg Mayisn

Michael Morrison
Materials Technologist, Supervisor
Materials testing & Analysis

Attachments

Structural/Architectural Engineering, Testing and Materials Technology
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